36A3 010A > kua—) b ENGINE CONTROL

»

#

36A3P 010A 000 02

R HRES =k Bt BERASH "%
UEEE=E PART NAME.

No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 36A30101 000 LN— LEVER 1

2 | 52290105 000 T w7 GRIP 1

3 | 3629 4637 000 VIAFZAES SPRING 2

4 | 03500151 226 PW PW 1

5 | A301 0112001 Fv bk NUT 1 M12

6 [ A1140112 065 Ak BOLT 1 | M12 X 65 X 30

7 | 36A3 0105000 =N ROD 1

8 | 03500130613 PW WASHER 4

9 | 05230106 000 Aty TE Y PIN SNAP 4

10 | 36A3 0116 000 DY F BRACKET 1

11| 36A30117 000 727y b BRACKET 1

12 | 36A3 0118 000 DIV LINK 1

13 | 36A3 0119000 D4 LINK 1

14 | 36A3 0115000 (<7 PIN 1

15 | 3408 5202 000 ATV T SPRING 1

16 | 37073321000 | Ty aTIVTIA¥— WIRE 1

17 | 05620106 021 L7 AIE Y PIN 2

18 | 37090116 000 7 U IR PEDAL 2
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R BRES &% B~k ERSH o
LR o) PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
19 | A2420106 016 FRaxy SCREW 4 M6 X 16
20 [ 52290111 000 B R ROD 2
21 [ 05620108 022 LI 7AIEY PIN 4
22 [ 03500140818 PW WASHER 4
23 [ 0523 0108 000 AFw Ty PIN SNAP 4
24 [ 52290113 000 oy R ROD 1
25 | A1100108 050 by 2 BOLT 3 M8 X 50
26 | F301 0108 000 FFv Lk NUT 3 M8
27 | A252 0506 016 FSRaxy SCREW 1 M6 X 16
28 [ K7100108 016 FRIL T BOLT 4 M8 X 16
29 | 03500141 022 PW WASHER 2
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